Beton TROWEL Nnv

BETONT ROWEL.COM

6. SPARE PARTS - ROLLER DRUM




ROLLER DRUM

Iltem Description Part No. QTy
1 BOLT M14x50 15140500 18
2 SW M14 12140000 18
3 WASHER M14 11140000 18
4 SHIMMING WASHER 2402-00038-2 4
5 BRACKER 2402-00006-1 2
6 HUB (RIGHT) 2402-00010-1 2
7 STOP RING ®55 2402-00063-4 4
8 CIRCLIP ®©100 18100002 4
9 ROLLER BEARING NUP211EM1 21NUP211M 2

10 BOLT M12x35 15120350 16

11 SW M12 12120000 16

12 INSERT (RIGHT) 2402-00008-1 2

13 OIL SEAL 2402-00037-4 4

14 HUB (LEFT) 2402-00009-1 2
ROLLER BEARING

15 NJ211EM1 (NBI) 21NJ211EM1 2

16 BRACKET 2402-00005-1 2

17 OIL SEAL 2402-00040-4 2

18 SOCKET HEAD BOLT 16124015 16

19 HYDRAULIC MOTOR 2402-00004-4 2

20 INSERT (LEFT) 2402-24000-3 2

21 DRUM 2402-01000-4 2

22 BREAKER ASSEMBLY 2402-17000-1 1

23 SPLINE 2402-24001-1 1

24 WASHER M12 11120000 16




7.

SPARE PARTS - LOWER FRAME

. 36". 35

\
\

| 37\ 12,




UPPER FRAME

Iltem Description Part No. Qry
1 BOLT M8x25 15080250 5
2 SW M8 12080000 1
3 WASHER M8x30x3 11083003 1
4 VIBRATION PULLEY 2402-00016-1 1
5 SOCKET HEAD BOLT M6x%30 16063003 5
6 SW M6 12060000 5
7 VIBRATION CASE COVER (L) 2402-00014-1 1
8 VIBRATION CASE 2402-00011-1 1
9 VIBRATION SHAFT 2402-00012-1 1

10 KEY 8x19 20080719A 1
11 LOCK NUT M12 13120001 4
12 WASHER M12 11120000 16
13 BEARING 6309-2Z(HRB) 216309-2ZHRB 2
14 VIBRATION CASE COVER (R) 2402-00013-1 1
15 BOLT M6x30 15060300 5
16 LOW FRAME ASSY 2402-02000-3 1
17 SOCKET HEAD BOLT M10x25 16100253 4
18 PORTING BLOCK 2402-02006-1 1
19 BOLT M12x130 (H) 151213015 4
20 BOLT M10x30 15100304 8
21 SPRAY PIPE 2402-00106-1 2
22 INNER SCRAPER 2402-00067-2 2
23 R-CLIP @16 70000020 4
24 WASHER M8 11080000 8
25 WATER PIPE ELBOW 2402-00108-4 2

26 WATER PIPE 2402-00105-1 2

27 SCRAPER SUPPORT (LOW) 2402-00065-2 2

28 WATER PIPE TEE 2402-00056-4 1

29 WASHER M10 11100000 12

30 LOCK NUT M10 13100001 10




31 BOLT M10x35 15100350 2
32 LOCK NUT M8 13080001 4
33 WATER PIPE PLUG 2402-00107-4 2
34 OUTER SCRAPER 2402-00064-2 2
35 BOLT M12x25 15120250 8
36 SW M12 12120000 8
37 SHOCK ABSROBER 2402-00007-4 4




SPARE PARTS - POWER TRANSMISSION

8.

v

=
|
\




POWER TRANSMISSION

Iltem Description Part No. Qry
1 HYDRAULIC PUMP 2402-24000-1 1
2 LOCK NUT M10 13100001 5
3 WASHER M10 11100000 36
4 HYDRAULIC PUMP SUPPORT 2402-00051-2 1
5 HYDRAULIC PUMP BUSH 2402-00053-1 1
6 BOLT M10X35 15100354 4
7 HYDRAULIC PUMP PULLEY 2402-00052-1 1
8 HYDRAULIC PUMP COVER 2402-00054-1 1
9 FLANGE BOLT 15060162 1

10 REVERSIBLE CABLE SUPPORT 2402-18000-3 1
11 BOLT M10x20 15100200 5
12 SW M10 12100000 26
13 VIBRATION CABLE 2402-00076-4 1
14 SW M8 12080000 3
15 WASHER M8 11080000 4
16 OIL FILTER SUPPORT 2402-00057-2 1
17 OIL FILTER 2401-00025-4 1
18 RETURN SPRING 2402-00103-4 1
19 ENGINE SUPPORT 2402-22000-3 1

20 TENSION ROLLER ARM - NYLON WASHER 2402-00069-1 2

21 TENSION ROLLER ARM 2402-23000-3 1

22 TENSION ROLLER ARM BUSH 2402-00068-1 1

23 TENSION ROLLER BUSH 2402-00070-1 1

24 TENSION ROLLER 2402-20000-3 1

25 BEARING 6204-2R 216204-2R 1

26 CIRCLIP ®©47 18470002 1

27 WASHER M12x30x3 11123003 1

28 BOLT M12X60 (H) 15120601 1

29 LOCK NUT M8 13080001 1

30 VIBRATION CABLE SPRING 2402-00031-4 1




31

VIBRATION BELT PLATE

2402-00078-2

1
32 BELT 27AV13X864Li 1
33 BOLT M10X50 15100500 1
34 WASHER M10x30x3 11103003 3
35 NUT M10 13100000 9
36 BELT 27AV13X1120Li 1
37 BOLT 7/16-20x1-1/2 15100400Y 1
38 SW M12 12120000 1
39 CLUTCH ASSEMBLY 2402-01000-1 1
40 SOCKET HEAD BOLT M8X20 16082004 1
41 VIBRATION PULLEY LOCK WASHER 2402-00071-1 1
42 VIBRATION PULLEY 2402-00036-1 2
43 SOCKET HEAD BOLT M10X40 16100404 2
44 BEARING UCFU205 21UCFU205 2
45 VIBRATION SHAFT 2402-00035-1 1
46 KEY 6X18 20060618A 2
47 WASHER M12 11120000 1
48 LOCK NUT M12 13120001 1
49 BOLT M10x45 15100450 6
50 BELT 27AV13X686Li 1
51 WASHER M8x30x3 11083003 1
52 BOLT M8X20 15080200 3
53 YANMAR ENGINE 25000014 1
54 ENGINE FAN 2402-12000-3 1
55 BOLT M10X40 15100400 4
56 DRAIN HOSE M16x1.5 1602-19000-4 1
57 R-CLIP ®16 70000020 1
58 BOLT M10x25 15100250 7
59 SOCKET HEAD BOLT M10x30 16103003 2




SPARE PARTS - UPPER FRAME

9.




UPPER FRAME

Iltem Description Part No. QrTy
1 VALVE 2402-00033-4 1
2 HYDRAULIC OIL TANK PROTECTION NET 2402-11000-3 1
3 HYDRAULIC OIL TANK ASSY 2402-13000-3 1
4 HYDRAULIC OIL TANK PROTECTION 2402-16000-3 1
5 WASHER M8 11080000 8
6 SW M8 12080000 8
7 BOLT M8x30 15080300 8
8 FLANGE BOLT M6x16 15060162 16
9 OIL FILTER (OUT) 2402-00055-4 1

10 JOINT (OUT) 2402-00058-4 1
11 OIL LEVEL METER 2402-00032-4 1
12 WATER TANK VALVE 2402-00077-4 1
13 WATER TANK VALVE CLIP 2402-00104-4 2
14 BOLT M6x35 15060350 4
15 WASHER M6 11060000 4
16 WASHER M10 11100000 22
17 SW M10 12100000 20
18 BOLT M10x30 15100300 16
19 BATTERY PLATE 2402-00072-2 1
20 BOLT M12x35 15120350 8
21 SW M12 12120000 8
22 WASHER M12 11120000 8
23 BATTERY 2304-20003-4 1
24 NUT M10 13100000 2
25 FRAME (ENGINE) PLATE 2402-00075-2 2
26 BOLT M10x25 15100250 4
27 BATTERY ROD (SHORT) 2402-00074-1 1
28 LOCK NUT M10 13100001 2
29 BATTERY ROD (LONG) 2402-00073-1 1
30 FRAME (ENGINE) 2402-03000-3 1




31 WATER TANK SUPPORT 2402-15000-3 2
32 FITTING 1904-00035-4 2
33 WATER TANK ASSY 2402-10000-3 1
34 WATER TANK CAP 2204-30005-4 1
35 ENGINE COVER 2402-08000-3 1
36 HOOK ASSEMBLY 2402-09000-3 1
37 HYDRAULIC OIL TANK SUPPORT 2402-14000-3 2
38 HYDRAULIC OIL TANK CAP 2402-00034-4 1




10. SPARE PARTS - HANDLE




HANDLE

Item Description Part No. Qry
1 DISC 2402-00019-1 1
2 ROD 2402-00020-1 1
3 SOCKET HEAD BOLT M8x65 (H) 16086503 2
4 SPRING 2402-00021-4 1
5 SW M8 12080000 3
6 HANDLE COVER 2402-00022-4 1
7 CIRCLIP ®20 18200001 1
8 LOCK NUT M6 13060001 3
9 CABLE PLATE 2402-00026-1 1
10 VIBRATION HANDLE ARM 2402-06000-3 1
11 SOCKET HEAD BOLT M6x16 16061604 10
12 VIBRATION HANDLE SHAFT NYLON WASHER 2402-00062-1 2
13 VIBRATION HANDLE 2402-07000-3 1
14 BOLT M6x25 15060250 2
15 WASHER M6 11060000 4
16 THROTTLE LEVER ASSY 2302-09000-3 1
17 THROTTLE LEVER GRIP 2304-00021-4 2
18 VIBRATION CABLE 2402-00076-4 1
19 HANDLE COVER (BACK) 2402-00059-2 1
20 FLANGE BOLT M6X12 15060122 6
21 PIVOT 2402-00041-1 1
22 LOCK NUT M10 13100001 2
23 WASHER M10 11100000 2
24 PLATE 2402-00029-2 2
25 PITCH PIN 2402-00042-1 1
26 SHOCK ABSORBER 2302-00001-4 2
27 R-CLIP ®5 2402-00060-4 1
28 HANDLE ASSEMBLY 2402-04000-3 1
29 THROTTLE CABLE 2402-00001-4 1




30 REVERSIBLE HANDLE SPRING 2402-00061-4 1
31 REVERSIBLE HANDLE BUSH 2402-00024-1 1
32 REVERSIBLE ARM 2402-21000-3 1
33 NUT M20x1.5 13201504 2
34 THRUST BEARING 51104 2151104 2
35 KEY 2402-00109-4 1
36 SWITCH AL BUSH 2402-00101-1 1
37 REVERSIBLE CABLE 2402-00017-4 1
38 LOCK NUT M8 13080001 1
39 WASHER M8 11080000 2
40 REVERSIBLE HANDLE 2402-05000-3 1
41 SOCKET HEAD BOLT M8x80 16088013 1
42 BOLT M8x30 15080300 1




SPARE PARTS — HYDRAULIC SYSTEM

11.




HYDRAULIC SYSTEM

Iltem Description Part No. Qry
1 JOINT (OUT) 2402-00058-4 1
2 OIL TANK JOINT (OUT) 2402-00089-4 1
3 OIL HOSE - MOTOR B 2402-00083-4 3
4 OIL HOSE - PUMP RETURN 2402-00090-4 2
5 ELBOW - PUMP 2402-00096-4 1
6 ELBOW 1 - PORTING BLOCK 2402-00087-4 2
7 ELBOW 2 - PORTING BLOCK 2402-00088-4 1
8 JOINT 1 - PORTING BLOCK 2402-00086-4 4
9 JOINT 2 - PORTING BLOCK 2402-00085-4 2

10 JOINT 2 - PUMP 2402-00097-4 3
11 JOINT 1 - PUMP 2402-00093-4 2
12 OIL HOSE - PORTING BLOCK 2402-00092-4 1
13 OIL HOSE - PORTING BLOCK RETURN 2402-00102-4 1
14 OIL HOSE - MOTOR FILLER 2402-00018-4 1
15 ELBOW 2 - OIL TANK 2402-00095-4 1
16 JOINT - OIL TANK RETURN 2402-00091-4 1
17 OIL HOSE - MOTOR (B) FILLER 2402-00084-4 1
18 JOINT 2 - MOTOR 2402-00082-4 1
19 JOINT 1 - MOTOR 2402-00080-4 5
20 OIL HOSE A - MOTOR 2402-00081-4 2
21 OIL HOSE - MOTOR (F) FILLER 2402-00100-4 1
22 PLUG - OIL TANK 2402-00099-4 1
23 OIL TANK DRAIN HOSE 2402-00098-4 1
24 ELBOW - OIL TANK DRAIN HOSE 2402-00094-4 1




	6. SPARE PARTS – ROLLER DRUM

